U-135 9.5mmBE A /\NJrL 2T

3/8” Impact Wrench

R E/PARTS LIST 1107
- —
Index No. g';;?e T Description F’ifﬁ
2 3602 |F AL —IL Oil seal 1
3 36038 | AAINTSH Oil plug NPTF1/16-27 1
4 3604 |7RT—Assy Body Incl. No8 fF 1
5 3605 |J/N\—R/NJLTEY Reverse valve pin 1
6 2608 [J/A—R/NILTRTYL Y |Reverse valve spring 1
7 2363 [BANTRD Hex. screw M4x4 1
8 3606 [/\ODUHTTvi g Housing bushing
9 3607 |[/\ox—H—PTw S |Hammer cage bushing 1
10 3608 |UT—F—Urs Retaining ring i
11 3600 |0-Uv4 O-ring 1
12 3610 |[7UELIYLY Anvil shank 3/8" 9.5mm 1
12A | 3610SA |7 E JLAssy Anvil shank ass'y with3608,3600 1
13 3611 [U/R—R/3LT Reverse valve 1
14 3612 [/\ov—EY Hammer pin ¢ 6x31 1
15 3613 |[/\o——D Hamme cage 1
16 3614 AL Cam 1
17 3615 [/\><— Hammer 1
18 3435 [R7ULY Bearing EE-3 1
19 3616 |A AL —IL Qil seal 1
20 3617 _0-Jo % O-ring S-34 1
21 3618 |JOVRIL—hk Front plate 1
22 2358 |[E—4—Er Motor pin 1
23 3620 |[R—2 Vane 6
24 3621 |O—%— Rotor 1
25 3622 [T A— Cylinder 1
26 3623 [J¥IL—hk Rear plate 1
27 3310 [ R7YLS Beaing 62622 1
28 3624 |[HRZvk Gasket 1
30 3626 |[\UDUTFwvT Housing cap 1
32 3234 |6FIHARILE Hex. Bolt M5x18 4
33 2635 |BAVEVTRYYaD Screw 4x6 2
34 3627 |TILYE— Deflector 1
35 2486 |R)H— Trigger 1
36 3402 | RTYLIEY Spring pin ¢ 3x22 1
37 2650 |[JviaEy Bush pin 1
38 2484 |O—YLy O-ring 2.5x1.2 1
39 2506 |HR7wk Gasket 1
40 2507 | RTUVITEY Spring pin b 3x18 1
41 2644 |\)LT7J0vY Valve block 1
42 2508 |O— 5 O-ring P9 1
43 2643 |[LF¥aLA—/\)LD Regulator valve 4E% /4step 1
44 3128 [ RTVTTvv— Spring washer for M5 6
45 7400 |6FINAFARILE Hex. Bolt M5 2
46 2710 |O-JL 5 O-ring P-5 1
47 2513 [/N)LIJRT—A Valve stem 1
48 2514 [O—=U T F¥vT O-ring cap 1
49 2515 [/N)ILTRTYL Y Valve spring 1
50 2642 |ALybTu oy Inlet bushing 1
51 2201 |RFvTILY Snap ring STW-6 1
52 3639 |O-Uv¥ O-ring 1.78x6.07 1
53 2641 [RRVTEVRTULY Stop pin spring 1
54 2462 [RAF—)LiR—IL Steel ball 4mm 1
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*Parts may be changed with/without notice.




